

Patient Alert Card

Pharmacor Rivaroxaban

rivaroxaban

2.5 mg tablets

10 mg tablets

15 mg tablets

20 mg tablets

**Keep this card with
you at all times**

**Present this card to every
doctor, dentist or pharmacist
before you have treatment**

Pharmacor Rivaroxaban

rivaroxaban

How do I take Pharmacor Rivaroxaban?

To ensure optimal benefit from Pharmacor Rivaroxaban:

- ◆ 2.5 mg tablet can be taken with or without food
- ◆ 10 mg tablet can be taken with or without food
- ◆ 15 mg tablet must be taken with food
- ◆ 20 mg tablet must be taken with food

When should I seek advice from my health care provider?

When taking a medicine used to prevent blood clots such as Pharmacor Rivaroxaban, it is important to be aware of its possible side effects.

Read the Consumer Medicine Information (CMI) for more information.

You can obtain a copy of the CMI by visiting www.ebs.tga.gov.au or www.pharmacor.com.au or by calling 1300 138 805.

Bleeding is the most common side effect.

Do not start taking Pharmacor Rivaroxaban if you are at an increased risk of bleeding, without first discussing this with your doctor.

Tell your health care provider right away if any of the following happen:

- ◆ chest pain
 - ◆ breathlessness, wheezing or trouble breathing
 - ◆ unexplained swelling or discomfort
 - ◆ headache, dizziness or weakness
 - ◆ unusual bruising, nosebleeds, bleeding of gums, bleeding from cuts that take a long time to stop
 - ◆ menstrual flow or vaginal bleeding that is heavier than normal
 - ◆ pink or brown urine, red or black stools
 - ◆ coughing up blood or vomiting blood or material that looks like coffee grounds
 - ◆ signs of liver problems such as yellowing of the skin and/or eyes (jaundice)
 - ◆ numbness in the arms and legs
 - ◆ oozing from a surgical wound
 - ◆ skin condition with severe blisters and bleeding in the lips, eyes, mouth, nose and genitals
 - ◆ extensive skin rash associated with fever
 - ◆ blood in urine, reduced urine output, swelling of the ankles, feet and legs, increased time for blood to clot and heavy bleeding.
- These symptoms may be related to a condition called anticoagulant-related neuropathy

I am under anticoagulation treatment with Pharmacor Rivaroxaban (rivaroxaban).

Name

Address.....

.....

.....

.....

D.O.B.....

Weight

Other medications / conditions

.....

.....

.....

.....

.....

.....

**In case of emergency,
please notify:**

Doctor's name

Doctor's phone

Please also notify (next of kin)

Name

Phone

Relationship

Pharmacor Pty Ltd. ABN: 58 121 020 835
Suite 803, Level 8, Tower A, The Zenith,
821 Pacific Highway, Chatswood NSW 2067
Rivoxa is a registered trademark of
Pharmacor Pty Ltd. Australia



Pharmacor

Prepared April 2023.

Patient Alert Card

RIVOXAXA

rivaroxaban

2.5 mg tablets

10 mg tablets

15 mg tablets

20 mg tablets

**Keep this card with
you at all times**

**Present this card to every
doctor, dentist or pharmacist
before you have treatment**

RIVOXAXA

rivaroxaban

How do I take Rivoxa?

To ensure optimal benefit from Rivoxa:

- ◆ 2.5 mg tablet can be taken with or without food
- ◆ 10 mg tablet can be taken with or without food
- ◆ 15 mg tablet must be taken with food
- ◆ 20 mg tablet must be taken with food

When should I seek advice from my health care provider?

When taking a medicine used to prevent blood clots such as Pharmacor Rivaroxaban, it is important to be aware of its possible side effects.

Read the Consumer Medicine Information (CMI) for more information.

You can obtain a copy of the CMI by visiting www.ebs.tga.gov.au or www.pharmacor.com.au or by calling 1300 138 805.

Bleeding is the most common side effect.

Do not start taking Pharmacor Rivaroxaban if you are at an increased risk of bleeding, without first discussing this with your doctor.

Tell your health care provider right away if any of the following happen:

- ◆ chest pain
 - ◆ breathlessness, wheezing or trouble breathing
 - ◆ unexplained swelling or discomfort
 - ◆ headache, dizziness or weakness
 - ◆ unusual bruising, nosebleeds, bleeding of gums, bleeding from cuts that take a long time to stop
 - ◆ menstrual flow or vaginal bleeding that is heavier than normal
 - ◆ pink or brown urine, red or black stools
 - ◆ coughing up blood or vomiting blood or material that looks like coffee grounds
 - ◆ signs of liver problems such as yellowing of the skin and/or eyes (jaundice)
 - ◆ numbness in the arms and legs
 - ◆ oozing from a surgical wound
 - ◆ skin condition with severe blisters and bleeding in the lips, eyes, mouth, nose and genitals
 - ◆ extensive skin rash associated with fever
 - ◆ blood in urine, reduced urine output, swelling of the ankles, feet and legs, increased time for blood to clot and heavy bleeding.
- These symptoms may be related to a condition called anticoagulant-related neuropathy

I am under anticoagulation treatment with Rivoxa (rivaroxaban).

Name

Address.....

.....

.....

.....

D.O.B.....

Weight

Other medications / conditions

.....

.....

.....

.....

.....

.....

**In case of emergency,
please notify:**

Doctor's name

Doctor's phone

Please also notify (next of kin)

Name

Phone

Relationship

Pharmacor Pty Ltd. ABN: 58 121 020 835
Suite 803, Level 8, Tower A, The Zenith,
821 Pacific Highway, Chatswood NSW 2067
Rivoxa is a registered trademark of
Pharmacor Pty Ltd. Australia



Pharmacor

Prepared April 2023.